
HAL Id: hal-03443049
https://hal.science/hal-03443049

Submitted on 23 Nov 2021

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Modeling, simulation and control of biological and
chemical P-removal processes for membrane bioreactors
[...]
limited to soluble fraction (due to 100% solid retention) of phosphorus which do participate in floc
formation. This aspect requires further study.

Dosing location and
numbers of dosing
points

The coagulant's addition in the aerobic zone of the MBR provided the best results or P-removal. Two
points (upstream and downstream before the filtration process/secondary clarifiers) coagulant dosing
is common in full-scale plants.

Mbamba et al., 2019; Wu et al., 2015

Single point dosing (12–14 mgL−1) can also achieved 95 ± 3% of the TP removal. Alibardi et al., 2021
Mixing Mixing had little to no effect on P-removal in MBRs. Kim and Chung, 2014

Rapid mixing improved the P-removal in both MBR and CASP. It risks to damage the microorganisms
when provided with greater shear with values greater than 425 s−1 and therefor shear induced by
coarse bubble aeration is sufficient for mixing of coagulant in MBR.

Autin et al., 2016; Li et al., 2019

Table 6
Summary of the factors influencing the chemical precipitation in MBR.
3.2.1.1. Alkalinity. An optimum alkalinity of the influent is essential
for the adequate precipitation of phosphorus. In low alkalinity
(≤ 50 mgL−1) influent, the addition of coagulant induced sudden
pH changes, creating a challenging environment and resulting in
lower P-removal (Banu et al., 2009). In an MBR study (Zhang
et al., 2015), it was observed that the addition of metal salt in ex-
cess resulted in consumption of the alkalinity at unprecedented
rates and thus decreased the pH of the sludge (≤ 4) and slowed
the hydrolysis rate of the metal. Therefore, the nitrification was
substantially impaired at these low pH values. Nevertheless, nitro-
gen reduction can be restored by adjusting the pH to neutral levels
via control system. Two other studies (Clark et al., 2000; Philips
et al., 2003) investigated the iron salts' toxicity for the microbial
community (AOB and Nitrobacter) responsible for nitrification
process. The authors found that the metal's toxicity negatively im-
pacted the nitrification rate contrary to the findings of previous
study presented by Sun et al. (2019).

The study presented by Szabó et al. (2008) explored the influence of
the P-precipitation inwastewater in the presence of excessive alkalinity
(0–600 mgCaCO3L−1). The authors found that the higher alkalinity
resulted in significantly higher residual soluble P (PO4

3−), but this
phenomenon remained unexplained. A hypothesis was that the metal
hydroxide (MeOH) formation occurs more rapidly in higher alkalinity
waters because the hydrogen ion (H+) trapping potential is greater, re-
sulting in a kinetic advantage for fastMeOHprecipitation and a less like-
lihood of metal phosphate (MeP) andMeOH co-precipitation. The same
authors also tried to explain this phenomenon by assumed competition
between bicarbonate ions (HCO3

−) and monohydrogen phosphate
(HPO4

2−) for active sites. This phenomenon, however, necessitates
further study and confirmation. While two other studies reported
contradictory findings, wherein changes in alkalinity (i.e., from 0 to
400 mgCaCO3L−1) had a negligible effect on P-precipitation (Kang
et al., 2003; Newcombe et al., 2008). A relatively recent model-based
study (Hauduc et al., 2015), with influent alkalinity of 125mgCaCO3L−1

(controlled pH at 6.5 and higher mixing) resulted in more than 95% P-
removal. Phosphorus precipitation withmetal salts consumes alkalinity
and demands supplemental addition of CaCO3 (or NaHCO₃) to avoid
dramatic pH drop to acidic range and is not suitable for the
microbiology. It is therefore essential to control the pH of the
wastewater treatment process (especially with alum and iron salts)
and therefore must be studied along with the alkalinity.
In the absence of a sufficient number of studies and contradiction in
the published literature, it is hard to establish the role of alkalinity in P-
removal. Therefore,more research is needed to determine the impact of
alkalinity on chemical P-removal, especially for the MBR, which is al-
most non-existent within the last two decades.

3.2.1.2. Initial phosphorus load. The P-removal efficiency is determined
by the raw wastewater's soluble phosphorus concentration. As dis-
cussed previously, higher the initial concentration of phosphorus,
lower is the Me/P ratio. The relative efficiency of the P-removal in-
creased with the increased concentration of initial soluble phosphorus
since low concentration of PO4

3− are more difficult to remove than
higher ones. Although, with increasing coagulant dosing P concentra-
tion decreases down to certain level (0.01 gPm−3), higher coagulant
concentration did not help to reduce any further the residual P concen-
tration (Smith et al., 2008; Szabó et al., 2008).

3.2.1.3. Presence/absence of colloidal organic matter. Several studies have
reported the influence of organic matter on P-removal (Aleta et al.,
2018; Mao et al., 2012; Szabó et al., 2008). The presence of citrate (50,
100, and 200uM) decreased P-adsorption onto the fresh HFO (Mao
et al., 2012). According to Szabó et al. (2008), increasing the influent
COD and TSS concentrations resulted in lower chemical P-removal.
The authors assumed that the corresponding decrease in the P-
removal rate may be due to the competition to fill the binding sites
available onto the metal hydroxide surface between phosphate ions
and carboxylic-phenolic groups present in the organic matter.

3.2.2. Influence of operational conditions

3.2.2.1. Dissolved oxygen concentrations. Optimum DO concentration be-
come essential with the use of ferrous salts required for Fe2+ oxidation
to ferric (Fe3+) and subsequent precipitation of vivianite (Fe3 (PO4)
2.8H2O). These processes are limited by the oxygenation rate and
sludge pH (Wu et al., 2019) specially in the anoxic chamber where DO
<0.1 mgL−1 and the oxidation is slow (Zhang et al., 2015).

3.2.2.2. Basicity/pH. Phosphate and metal reactions commonly used to
remove phosphate have been reported to be pH-dependent. The effect
of pH on P-removal has been studied extensively (Caravelli et al.,
2012, 2010; Kim and Chung, 2014; Mao et al., 2012; Smith et al.,



 

 
 

 

 

2008; Szabó et al., 2008). According to Smith et al. (2008), effective P-
removal occurred between pH range of 5.5–7.0 for CASP. Due to other 
chemical reactions in the wastewater, the optimum pH range is 
situation-dependent. To fully remove phosphorus, the exact coagulant 
dose must also be calculated as function of pH and this may vary from 
case to case depending upon factors discussed in Section 2.3 as well as 
other factors discussed in the current section. On the other hand, 
some other studies (Caravelli et al., 2012; Szabó et al., 2008) found
low precipitation of MeOH at lower pH (< 4) and formation of soluble 
P-complexes and phosphate precipitates with Mg2+ and Ca2+ ions at 
higher rates at pH greater than 10 (Szabó et al., 2008). The study of 
Zhang et al. (2015) investigated the effect of pH on P-removal and 
membrane fouling. Although the pH of the mixed liquor in MBR was 
within circumneutral region (6–7) and therefor the P-removal perfor-
mance was not compromised, it did have an impact on the nature 
of membrane fouling, which was possibly due to the relative rates 
of formation of Fe3+-SMP complexes and amorphous ferric 
oxyhydroxides. AFO formation was especially favored at neutral 
pH value (6–7), and it resulted in successful EPS removal from so-
lution, but at the expense of filtration results, either through the
formation of a Fe3+-polysaccharide gel layer or pore blocking.
Higher pH values (8–9) have been reported to increases the precip-
itation of CaCO3 and results in inorganic fouling of the membrane 
(Meng et al., 2009). In another MBR study (Li et al., 2017) where
the pH after adding the coagulant was controlled between 6.5 and 
7, it was possible to achieve the P-removal above 80% with ferric
and aluminum salts.

There is no general agreement on the optimum pH range for P-
removal based on the reviewed literature. However, it can be inferred 
that successful removal occurs in the circumneutral pH range typical 
of WWTP.

3.2.2.3. Biomass concentration. Caravelli et al. (2012) investigated the im-
pact of biomass concentration on chemical P-removal. For pH values 
below 5 and 6, biomass presence had little to no effect on P-removal. 
For higher pH values (7–8), biomass population significantly increased 
P-removal, presumably due to sweep flocculation favoring phosphate 
anions' retention under the alkaline conditions. Further research is 
needed to explore if biomass concentrations reduce P-removal due to 
competition mechanisms (for MeP and MeOH production) and smaller 
floc sizes which is the case for MBRs.

3.2.3. Type of coagulant, molar ratio, and dosing location

3.2.3.1. Type of coagulant. As discussed in Section 3.1, multivalent salts 
(such as ferric chloride (FeCl3), ferric sulfate (Fe2(SO4)3), ferrous 
sulfate(FeSO4), ferrous chloride (FeCl2) and alum chloride (AlCl3)), 
lime, and polymers are used to co-precipitate phosphorus in wastewa-
ter treatment. A careful selection of the coagulant is essential to achieve 
the maximum P-removal efficiency in MBR while keeping the fouling 
low. There is a dearth of full-scale MBR studies focusing on performance 
assessment of different coagulants and fouling development. Ferric 
chloride is a widely used coagulant for P-removal and odor control via 
sulfide precipitation (Tchobanoglous et al., 2002). In a lab-scale MBR 
study, it was found that the ferric salt performs better (97%) as com-
pared to ferrous (95%), which is comparatively cheaper than ferric 
with the same Fe/P molar ratio (i.e. 2) (Wu et al., 2015). Meanwhile 
the study presented by Song et al. (2008) evaluated the aluminum 
and ferric salts and found the same P-removal (98%) for both but with 
a 15% higher aluminum concentration (Me/P ratio < 1.5). Several MBR 
studies listed in Table 7 summarizes the type of coagulant used and 
their respective P-removal efficiency. Irrespective of the type of coagu-
lant, above 85% P-removal could be achieved. However, this perfor-
mance must not be studied in isolation from the cost of sludge 
production, toxicity induction, and inorganic fouling, as reported in 
few studies.
3.2.3.2. Molar ratio. In practice, metal dosages are usually determined
based on the bench, and full-scale tests as current chemical precipita-
tion models do not consider competing reactions (Tchobanoglous
et al., 2002). MBR requires higher doses of metal salts than CASP due
to higher SRT, as reported by Conidi and Parker (2015). The Fe/P
molar ratio of 2–4 is optimum to achieve P-removal above 85%. P-
removal achieved with different coagulant/P molar ratio in several
MBR studies is given in Table 7. However, most of these studies have
considered coagulant addition (low molar ratio) as fouling abatement
and P-removal achieved as their secondary objective. The effect of coag-
ulant addition on the fouling development/fouling removal, in addition
to P-removal, is discussed in Section 3.3.

3.2.3.3. Dosing location. The right place for adding the precipitant to the
influent or the effluent channel of the activated sludge/MBR tanksmust
be tested in each case, particularly regarding the essential intensive and
rapid mixing with sewage flow to the treatment lane. The coagulant's
addition in the aerobic zone of the A/O MBR was found to be the most
effective, with P-removal efficiency over 85% (Zhang et al., 2015). A
pilot-scale CASP study (Mbamba et al., 2019) analyzed the dosing of
FeSO4 at three different locations: aerobic, anoxic, and RAS/DEOX
tanks. Feeding at the aerobic tank had a slightly higher effect on the
chemical P-removal; consequently, this location is preferable due to
high DO and goodmixing conditions that could maximize HFO particu-
lates and iron phosphate formation.

3.2.4. Mixing conditions
Apart from the coagulant type and dosage, mixing speed is the most

critical aspect from the engineering point, given the slow P-removal ki-
netics. Understanding the role of mixing in P-removal kinetics is essen-
tial as almost all equilibrium-based precipitationmodels are based upon
the assumption of ideal mixing and instant reactions (De Haas et al.,
2000; Smith et al., 2008; Takács et al., 2011). Several studies have re-
ported the importance of providing sufficient mixing for efficient P-
removal, and the literature review revealed diverse results.

(Szabó et al., 2008) carried out studies with pre-polymerized metal
salts rather than freshly formed salts to mimic conditions of inadequate
mixing under whichmetal hydroxides form in the absence of phospho-
rus. Pre-polymerized salt removal was found to be less effective. Thus, a
greater likelihood of interaction between P molecules and HFO flocs is
provided by adequate mixing due to increased co-precipitation and ad-
sorption. Mixing with a G value of 425 s−1 achieved almost 90% P-
removal in 10–20 min, while coagulant addition during low mixing
rate (20 rpm, G = 6 s-1) hampered P-removal (Smith et al., 2008). G
value of 425 s−1 in a wastewater treatment facility is normally undesir-
able since the strong shear can break up flocs. The earlier studies with
higher mixing rates had little to zero influence on P-removal perfor-
mance (Thistleton et al., 2002; Kim and Chung, 2014). A recent MBR
study (Li et al., 2019) documented the impact of mixing on P-removal.
FeCl3 was dosed into the MBR with rapid mixing (200 rpm) for around
5min. It was possible to achieve over 95% P-removal with rapidmixing.

Keeping view the literature discussed, it is hard to establish the role
of mixing in P-removal effectiveness. However, it can inferred that the
mixing speed of 20–200 rpm is an optimum depending upon the time
span of mixing which vary between with an inverse relationship with
the rpm.

3.3. Chemical P-removal and membrane fouling

The precipitant is usually added downstream of the CASP, while in
the case of MBR systems, it is added in the mixed liquor and before
the filtration process or sometimes directly into the membrane tank
(Gómez et al., 2013; Song et al., 2008). Therefore, the logistics and con-
trol of chemical addition and the dynamics and reliability of chemical P-
removal are all more complicated in theMBR process than CASP (Zhang
et al., 2015). It is nowwell established that the colloidal and SMPs found



Ta
bl
e
7

Ch
em

ic
al

P-
re
m
ov

al
in

M
BR

,S
M
P/
EP

S
pr
od

uc
ti
on

an
d
fo
ul
in
g
de

ve
lo
pm

en
ta

nd
/o
r
m
it
ig
at
io
n.

Sr
.

no
.

Re
fe
re
nc

e
W

as
te
w
at
er

Sc
al
e

Co
nfi

gu
ra
ti
on

In
flu

en
t
w
as
te
w
at
er

ch
ar
ac
te
ri
st
ic
s

(m
gL

−
1
)

Co
ag

ul
an

t
in
fo
rm

at
io
n

To
ta
l

P-
re
m
ov

al
%

Ef
flu

en
t

P
m
gL

−
1

EP
S/
SM

P/
m
ac
ro

m
ol
ec
ul
es

Co
nc

en
tr
at
io
n

Fo
ul
in
g

CO
D

TN
N
H
4

N
O
3
-N

PO
43
−

TP
Co

ag
ul
an

t
M
ol
ar

Ra
ti
o

O
pt
im

um
do

se
(m

gL
−
1
)

1
G
ni
rs
s
et

al
.,2

00
3

RW
La
b

A
/O

99
8

70
41

0.
4

10
.5

G
FH

2.
12

40
99

.0
%

0.
1

N
C

N
E

RW
Pi
lo
t

A
/O

74
0

61
43

~~
9.
1

G
FH

2.
45

40
98

.9
%

0.
1

N
C

N
E

2
A
da

m
et

al
.,
20

03
RW

La
b

U
CT

99
8

69
.7

41
.3

0.
42

10
.5

Fe
Cl

3
1.
3

25
99

.5
%

0.
05

N
C

N
C

3
So

ng
et

al
.,
20

08
SW

La
b

45
35

.4
11

.1
A
lC
l 3

1.
51

30
98

.0
%

0.
05

N
C

↓
SW

La
b

27
30

.8
13

.1
Fe

Cl
3

1.
28

30
98

.0
%

N
C

↓
4

M
is
hi
m
a
an

d
N
ak

aj
im

a,
20

09
SW

La
b

A
/O

56
0

Fe
Cl

3
1.
0

22
60

92
.5
%

↓
↓

SW
La
b

A
/O

25
Fe

Cl
3

2.
0

45
20

99
.7
%

↓
↓

5
G
óm

ez
et

al
.,
20

13
RW

Pi
lo
t

A
/O

25
0

49
1.
4

4.
6

4.
7

Fe
Cl

3
2.
0

12
.4

84
.7
%

0.
7

↓
N
C

6
Ya

ng
et

al
.,
20

11
RW

Pi
lo
t

A
/O

19
6

20
.5

18
.5

1.
2

2.
9

PF
C

2.
4

12
.5

91
.0
%

0.
26

↓
↑

7
H
ol
ba

et
al
.,
20

12
RW

Pi
lo
t

M
LE

72
4

40
.8

4.
2

4.
3

Fe
SO

4
0.
5

3.
5

84
.7
%

↓
N
C

RW
Fu

ll
M
LE

11
40

10
5

8.
7

Fe
SO

4
0.
2

3.
5

85
%

↓
N
C

RW
Fu

ll
M
LE

65
5

73
.4

14
.5

Fe
SO

4
0.
1
